ROGUE

FM-HR FUNCTIONAL TRAINER
TWIN WEIGHT STACK

P ]
(@ =
%@Mﬁ s O
i B © ,
R( O H i ‘ (*
j | | N
WA SR
E ;% 5 ey
X g:@)
CHE s 0%
55@ § QBSQD
I g“®
Ko )=
2@ @32®
81 31®
oCD @Bo@
: i
28 @
7 0 2|
0 o
V"
f "
.l )
3D gml
: | A @ |
h i
hE e
X o
(] I o
I o
"o g1s®)
Qﬂs O
@ E . @123 \0 g::@
@::@ :w @10@)
w @ 0O [ @9@)
H QQO :q @B@)
d ) 3 @7®
|H @76) :"H @s@)
H @eg { :% @5@)
| @ SN
((.)Y ﬂ U @a@ D §W @ %
1| e é@ =0 | e
Q) 4 —=Tx \0 @ @
@1 — @ = \E\AE &0
Ll elsd DO | o
7o O 0
e (11l © pa 0
o S

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER: WARNING:

Resistance training, gymnastics training, and activities at height THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.

are potentially dangerous and may lead to severe injury or even MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY
death. Use common sense when training, obtain instruction in the )

proper execution of movements, and understand your limitations. ~ MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.
This equipment must only be used by competent and responsi- Both Rogue Fitness and buyer disclaim any express or implied
ble persons. Obtaining instruction in appropriate techniques and warranty, including, without limitation, warranties or merchant-
methods of use is your own responsibility. You assume all risks and  ability and/or fitness for a particular purpose with respect to the
responsibilities for all damage, injury or death which may occur equipment. Buyer assumes all liability to use of equipment.
during or following incorrect use of this equipment in any matter

whatsoever. Rogue Fitness bears no liability beyond the replace-

ment value of the equipment in question.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com




TABLE OF CONTENTS

S — (o=

. DD DD

® S ® S
(\ (\ (\ (\ \

9
9
9
9

o

o,
9
9
9
9

2

DD ST ADIDD O

fA\

VL EY X CECEELEXEELEY EELEX EELEEE EXEECEET X ®>@ \
’
lA

L L1177 L L1177

T, .~, ﬂw%

AP VAR

.f.,,.. & ,v g‘ X N/W AV! /
_ 0

, oo TIDDD
_oQQQ%%QQ%QQQQQQQQQ%\‘ %ﬁ\

=t

lQVJ.&\

,15 4 \) ‘
nvnvnv@&G@@G@@@&@@G@@@@%@@n@._r \

NI

N

Included Parts.......cooveveiiii e,

™
v
S
T
o
O
T
=
O
<

FM-HR TWIN

AsSSEMDBIY...ccoiiiiiiiin 13

202 DDOODDDDDDDDL pDDDDE  ADDDDDDA \V,GGGG@G@ML.S@@V@@‘%\
A
2= IS,

L SO - »..

- A& /

\

(MWVJI‘. CON—

LF %ﬂ\

Z= NN %/

- SR -

%ﬂi@//

o
4’
N
N

-
—i
7
-
S
©
ol
O
L
O
=
O
<

INCluded TOOIS. ..o e

FM-HR SHROUD KIT

Assembly

page 2 of 43



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2” Wrench

15/16” Wrench

Multi Tool (3/4”, 9/167,

5/8" and 7/16” Wrench)

Qty: 1x

R

—

3/8" Allen Key

Qty: 1x

RS

—

5/16" Allen Key

Qty: 1x

>

—

7/32" Allen Key

Qty: 1x

R

—

5/32” Allen Key

Qty: 1x

N

—

1/8" Allen Key

Qty: 1x

R

—

3/32” Allen Key

page 3 of 43



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

n Qty: 4x H Qty: 1x

90” or 100” Monster 90” or 100” Rear 3X3 43" Spanning
Upright Upright Crossmember

24" Top Crossmember

Qty: 1x E

Swivel Trolley LH

Top Center Top Rear Angle Top Rear Angle
Crossmember Crossmember - RH Crossmember - LH

* Only included if Half Rack Feet were purchased at checkout.
page 4 of 43



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

m Qty: 2x Qty: 1x
)
d
d
0
) 0 /
Connector Plate Lat Pulldown Pulley Lat Bar Hanger
Bracket
m Qty: 1x Qty: 1x m Qty: 4x
Low Row Footplate Low Row Connector Guide Rod
Assembly Plate
m Qty: 2x m Qty: 56x m Qty: 2x

Weight Stack Stem

10LB Weight Stack
Plate

Weight Stack Selector
Pin w/ Lanyard

Qty: 2x

Bottom Weight Stack
Spacer

Qty: 2x

Top Weight Stack
Spacer

Qty: 4x

Weight Stack Bottom
Bumper

page 5 of 43



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

Qty: 2x

Weight Stack Pulley Top
Bumper

Top Side Pulley
Assembly - LH

Top Side Pulley
Assembly - RH

Qty: 1x

Q
W)
%@Kk |

Bottom Side Pulley
Assembly - LH

Bottom Side Pulley
Assembly - RH

Qty: 1x

o

3/4” x 1” Cable
Retainer

Trolley/Trolley Cable
(Blue Tag)

Qty: 2x Qty: 1x

See Note*

Lat Pull/Low Row Cable
(Blue Tag)

10 L2,

85 LB

20) s

ﬂ 7@/]‘%7%%@

15 B

90 3.

IO s

18055,

20) s1as

95 5.

A0 s

19055,

25 LB

T00LE,,

50 57

20055,

30 i

T05LE,

B0 55,

21055,

kg
35 sy

11 05B.

70 sais

22058,

A0 KB

11558,

B0 s

230%

A5 LB

207

90 sy

2L 0EB;

50 53

1 2558

10052,

250KE;,

55 LB,

1 30LE,,

T108S:

20088,

00 =2,

13548,

12052,

21052,

65 ES.,

14,05,

13082

280k,

7053

TAE5LB.

14055,

290KB;

75 KB,

150k,

150k,

S00EEs

B0 5B,

160LE:

Weight Stac
Label Sheet

K Number

xx

Pair of Monster J-cups

* Extra “retainer” hardware shown is not included on Lat Pull/Low Row Cable for 90” Racks.
** ltems may look different than drawings shown. Style depends on selection made at checkout.

page 6 of 43




INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

Qty: 8x E Qty: 8x Qty: 1x
Monster Plate Storage Plate Storage Spacer Stainless Lat Bar
Pin
m Qty: 1x m Qty: 2x Qty: 2x
Single Handle Cable D Carabiner
Attachment
m Qty: 2x m Qty: 2x E Qty: 12x
; § /5/
1”7 Shoulder Bolt - 1”7 Shoulder Bolt - Male 1”7 x5” Hex Bolt
Female
m Qty: 18x Qty: 8x m Qty: 28x

1" x 4-3/4” Hex Bolt

1" x 3/8” Pulley Bracket
Spacer

1” Flat Washer

page 7 of 43



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

Qty: 30x

&

1”7 Lock Washer

Qty: 30x

1”7 Hex Nut

Qty: 8x

7

4-1/2

s

5/8”" x 4-1/2" Hex Bolt

Qty: 8x

&

5/8"” Lock Washer

Qty: 8x

1/2” x 4-1/2"” Socket

Head Screw

Qty: 2x

1/2” Flat Washer

1/2” Thin Nylock Nut

1/2”7 x 1-1/2" Button
Head Screw

Qty: 2x

&

1/2” Lock Washer

Qty: 2x

@

1/2” Hex Nut

Qty: 2x

7

3-1/2

.

3/8" x 3-1/2” Button
Head Screw

page 8 of 43



INCLUDED PARTS: FM-HR TWIN

Note: Images not shown at scale.

m Qty: 2x E Qty: 2x

3/8” Nylock Nut Monster Strip

* Complimentary Monster Strips included with hardware kits. See page 42 for Monster Strip assembly.
page 9 of 43



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

E Qty: 1x m Qty: 1x Qty: 4x
Rear Shroud - RH Rear Shroud - LH Weight Stack Shroud
Bracket
[ Qty: 2x Qty: 2x Qty: 2x

Weight Stack Rear Weight Stack Rear Weight Stack
Shroud - RH Shroud - LH Nameplate Shroud
@ Qty: 4x Qty: 4x Qty: 4x
4-1/2 §
17" x4-3/4” Hex Bolt 1”7 Flat Washer 1” Lock Washer
Qty: 4x Qty: 3x Qty: 3x

7

4-1/4

s

5/8” x 4-1/4" Hex Bolt

9

5/8"” Lock Washer

page 10 of 43



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 3x

5/8" Hex Nut

Qty: 10x

1/4” x 5/8” Button
Head Screw

page 11 of 43



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"[45]and 1" x4-3/4" [46] Bolts

shown to scale below to help differientate
variations in length.

i

4-3/4” I
./

577

page 12 of 43



STEP 1

IMPORTANT: e Slide about halfway down Upright and re-
e DO NOT USE TOOLS TO TIGHTEN THROUGHOUT Iease triggers to lock pop pins in place when
ASSEMBLY UNLESS OTHERWISE SPECIFIED. the viewing window is showing number 23.

e While pulling the handle triggers, slide
Swivel Trolley RH [19] and Swivel Trolley LH
[20] onto two Monster Uprights [11.

e Note the orientation of Swivel Trolleys in
relation to the feet at bottom of uprights.

1-A

1-B

0 @

0

D

3

page 13 of



STEP 2

e Refer to overview image to plan assembly
and ensure ample floor space is alloted.

e | ay down all parts on a non-abrasive sur-
face in the orientation shown below.

e Position the footplates of uprights approx-
Imately 55" apart.

e Note orientation of Swivel Trolleys and
Upright feet in relation to the ground.

¢ Connect Uprights to Crossmembers using
1”7 x4-3/4”" Hex Bolts [46], 1” Flat Washers
[48], 1” Lock Washers [49], and 1” Hex
Nuts [50].

e |[f Half Rack Feet [9] were purchased,
install them in place of Flat Washers on
bottom of Uprights as shown in Detail views.

e HAND-TIGHTEN ONLY

OVERVIEW

LH PANEL (2-B)

RH PANEL (2-A)

D0 OOV DD DDV DDDDDDDDDDDDDDDDDDDNDDDDDDDDDDDOOO
---------
000000000

00daddaa'ddo

00OV DODOODODDODDODODODDDNDDDDD \ OQQQQQQQQOQOQQQQO )

66666666666666666

~55"

2-A

O
DETAIL o 0
o
© ol 8%=<
/"6 @ 66 QQ
0 ol 0,0:2
%) 9 //m
_ 40
—1 =

2-B

O
i
2
-

L% ]

-

QDD OQ

/
\ €

page 14 of 43



STEP 3

IMPORTANT:

e For safety, we recommend the remainder
of these instructions be completed by 2 or 3

people.

e Have two people stand one assembled

panel up first.

e One or two people should stabilize both

panels, ensuring panels don’t fall while
another person assembles the spanning

Crossmember in STEP 4.

¢ One person stabilizes the first panel while

the other stands up the second panel.

OVERVIEW

LH PANEL (2-B)

RH PANEL (2-A)

D0 OOV DD DDV DDDDDDDDDDDDDDDDDDDNDDDDDDDDDDDOOO
------

00daddaa'ddo

OO0 ODD

~55n
3-A
2 \ /
Z £
12
o 119 S|
'7® \ I @ .
' © O &)
L0 s >
M fo S
S
o
o
:@ ".‘ ,®
&)
28 ,‘ O
:27© ] " m®
A . @ @ @
\H -“ m@ » l" 27@
0
O |l -
Ko
' e
- :m i“!i-h m@ mU) :
e ’ul- Kok1io}
19 ! © @ 19
heo o 1% 1 |
1O H "o e |
-0 o ol
e kS 211 |
[ l\ 18 14 |
"o lke 20!
13 ‘- ollms
> 1 o ol |
ng :: ! 0 mg |
<o S Al
bo ko oll*o |
© 1§© oo
Qe A
f e D
S r S E@ s@
"’ @ @ @ 1
o 1|0 Olilo
| g § | %13 |
| O
V= =%\

S |if o
:
— —=1 =

”
43

page 15 of 43



! [Fully tighten 1”7 Shoulder Bolts using

N\ AV, [V RV Rv RV RV RV RV RV RV RV

\

\ R O0.0,0,0.0,0,0,0,0,¢
Agﬁr\P|||LT||F||kT|LV||F||hT|LV||F||F{|

Pp—u

> DIDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDDIDD D

%%%%%%9%%%%%%%%DG%%TR%%%%%AD%%2%0222222 22 Yy

\6

o) Sl
//J! 7 4\»M4 = =

QQ&@@@@S@@@@@@@@&W s/‘/ PDODDDDDDDDDDDDDDDDDDDDDDDDDDDID DO /

X Y D a— § v/ .m- ) D

/ OV $353.%5% 53 9% 9% %S %M ;AQQQQ&Q&QQ@QQQQQQQQQQQ%%&3@\\
/ \ P § g - 3 ] 3 § 5 § Y & 4 » A : 2 o <o

0) /&7 @ e .&Z%W.
® o NS . ,H/‘wv >
™ o ==
6/ @

/o

xﬂ&W&3399$9@9Q®%M@@@@@@@@

/9,0,5,0.5,5,5,7.8/® 40,0,

22D /

‘‘‘‘‘‘ 6 /o

g@@m /.\‘ ﬂ,\v /'S “‘v S Qw Q S
m@ %mmw ow

—d
——

QYrl &

N O0,0.0,0,0,0.0,0,0,0,0,0,0,0 00 00000 O 5,
% % 7

/8 /
g/6/ &
/O

e Attach 43”7 Spanning Crossmember [3] to

middle Uprights using 1” x 4-3/4” Hex Bolt
[46], 1” Flat Washers [48], 1” Lock Washers

[49], and 1” Hex Nuts [50].
3/8" Allen Key. DO NOT TIGHTEN HEX BOLTS.

Tools Required:
e 3/8” Allen Key

STEP 4

¥aY,
mvﬂ@@@u@u@u@u@u@u@u@u@ua

DA S ~S~S~S~S S ~S~S~S~S

4-A
DET

page 16 of 43



STEP 5

e | eaving 1” x4-3/4”" Hex Bolts in place,
remove all four lower Lock Washers and Hex
Nuts from rear Uprights as shown in 5-A.

e Attach Low Row Crossmember [6] and
re-assemble the hardware removed above.

(2

0
[
0
/
/
/
/

5-A > R v VD
: 0 % ¢ o
® Rl © [,
; ® ; o0
e Q,oe © e'0
® 0% © %:"
0 0% ol %ug
© eﬂo Q %'0
° © Q ®lr0
® ©|1% R b
® ©|% N R b
® 0% ® kg
® % Q
Y 4% Q ?&\
% %"o o5 . a
0 Q >
e' NS~
g: Qvg @>\ N0,
: o0 8
'O '\
Q %'0 m NC)
0
N %'o 49
Q‘g@
9 N o \/
Q @\ §
w &
\@\
e,
- . . -
5-B % g 0 ) eﬂ’o
® Y 0|1
0 0 I
e e Y ® ® (¢,
® g 9 % ® o
© 0
: 4 ol 1
© %"O Q e 0
® %"O Q e 0
® ©|% Rk
R 0 N R b
® ©|% ® b
R v Q
R 0% Q ?
® 0 o9 >
® © 00 0 9.
? © %o .
O © 1o = ~
Q % 0 D @\ -
Q % 0 ®® @& \\\ .'@
Q % 0 ®® 5 S o
0 5 72)
U 0 6 N
% 0 o \)
9
Q
@&
Q
9
Q
9

page 17 of 43



STEP 6

Tools Required: e Unlock pop pins and roll Trolleys up and
o 7/32"” Allen Key, 9/16” Wrench down Upright several inches to feel tight-

e Swivel Trolleys [7,8] need to be calibrated N€SS. [T wobble persists, tighten the Screws
for your specific rack. in 6-A again. If any friction is felt, Trolleys

are too tight and Screws should be loosened

o Keeping the Swivel Trolleys locked in a quarter turn.

place, tighten the Button Head Screws _ _
shown in 6-A using 7/32” Allen Key until e Once calibrated, tighten both rollers on
looseness or “wobble” is gone. rear of Trolleys using Allen Key and Wrench.

6-A N ”@

Iy

@ 7/32” Allen Key

o
@g’l Button Head

| ] §\ Screw

Q@ 9/16” Wrench

7/32" Allen Key

Rear Roller

page 18 of 43



DETAIL

STEP 7

e For ease of assembly, pull the pop-pin
and remove Foot Catch from Low Row Foot
Plate Assembly as shown in detail view
(right).

e Attach Foot Plate Assembly [16] and
Low Row Connector Plate [17] to Low Row
Crossmember [6] using indicated 5/8” and
1/2" hardware below.

7-A

=

S

=

ST

-

Sy

A

O COOORNII DD
S

&

O

= q

7-B

D VDVDVDDVDVDVDDITITD
D OIIIIIIIIIIIIII)

WAV

page 19 of 43



STEP 8

Tools Required: e Secure Rear 3X3 Upright [2] to Low Row
e 1-1/2” Wrench Crossmember by attaching 5/8” x 4-1/2”
e Attach Weight Stack Shroud Brackets Hex Bolts [61], 5/8” Lock Washers [521, and

[64] and Bottom Weight Stack Spacers [22] 5/38” Hex Nuts [53].
to Rear Low Crossmembers [5] by using 1” Note:

)ﬁf’ckHvﬁ;(S?@'fg’ [[23]] ’ aznlnc- Ila,:c HW:XS Reurfs[éso]]’_l e Ensure notches on Bottom Weight Stack

_ _ _ Spacers are oriented towards the back of
e Fully tighten 1" vertical hardware in 8-A. rack.

8-A =

cooTCTC

TS oo gg oo

SSSS
>

oS

/ OO ODDDDDD®DD]

SS

OES O OO O IO €O €O €9 €O €9 €O €O €O
G ES

SX )

WWWeeoeooaoaoooo

OO OO

i
/0/
( (7 /
/
— //
?7,

0/ O COOFDII IO DL

8-B

@ /

@
P22 @00 \/

9

E

% B

SVl VeVl Vel Vol Vel Vol Vo Vo [V IV IVl Vol Vel Vol Vol Vol Vo iV o IV o ¥ o TV TVl Vol Vel Vol Vol Vol Vol Ve

=
<

oD
RRRRDRRR DR DD RN2E)

@)

A (0 R
N S VA
(s N A\
& \"= (P>
D\ \ 2 YR
A ®
\v ~ \7
= B\ ® A

y N
\ ©22020PPRPRPRRRRRRRRRDRD DD DD\
\ QL5

£
0\ SOl sl SRVl Vel VR Vel Vel Vo I Vo VS IV ST VeI Vel Vel Vel Vol Vol Vel Vel Va IV S IV S IV IVl Vol Vel Vol Vo] Vol Vo R Vo LV S [ ¥ IV IV I VoI VR VR VR Va L Vo R Vo L ¥ s I ' BN I ¥

\ SIS M Vs RVl Ve LV, I Vel Vel Vel Vol Ve JV-EV RV, IV Vel Vel Vel Vel Ve
7 \ i‘ S S \\‘\

0
(
0

page 20 of 43



STEP 9

e Place Weight Stack Bumpers [24] over
outer 1”7 holes on the Weight Stack Spacer
and insert Guide Rods [18] until they rest on
top of the Rear Low Crossmember.

Note:

e Allow guide rods to angle outward while
completing weight stack assembly on the

following steps.

OO OO ODA

|

9-A
>
9
ol
9
9
- 9
A’ 6
g
PR
3) ) 1
3 >
09 A b
ki §® ol
Q o) © ®®
Nk N °
‘ 0 9 %% ®®® D 9
Q g 9 ©0 § g
Q ) N[~ 9
o ! s Mgl :
0 g § @r g
,i J g 9 J
Q9 9 NIk 7
Q3 Q9
ﬁ(ﬂ%(/(' g Wy 9
iy 3 |9 g
>(| .. g ; 9
a '~(/I{/i( 8
N ; ) 9
Q|9 9 9 J
o9 o} 9 J
Q9 ) 9 J
Yk b} 9 J
Q|9 o} 9 J
NE 3 9
29 9 9
! 9 J
o9 9 474 D
0|9 9 < 7
o ¢ 9 <3\ 9
Q 9 ) 6
9 J 9
Q 9 9 9
Q 9 8 | 9
h Q 9 @ 3
2 Q 9 9kl 9
Qo 9B 9
\’3 9 9 9
NIE o9 9
Qe 9 9
<L 7 g
3 9
N A ST
) )
g 0
@ LIl
b
@ D
%) | 9
o
)
DETAIL

Y O O ODDDDDDDC

page 21 of 43



STEP 10

Note: e Once 28 weights are stacked on each
e This step is best accomplished with two side, slide the Weight Stack Stem [19] down
or three people. the Guide Rods until resting on top of weight

e One at a time, carefully stack all included  Stack.
10LB Weight Stack Plates [20] down the e Ensure ‘20LB’ Weight Stack Stickers on

Guide Rods [18], ensuring not to drop them. the top plate of Weight Stack Stems are
bothing facing inward towards the middle of

the rack.

10-A 10-B

2
@)

¢ / f’g‘? d) / Z‘.’

== 5
@ |
0
Z

0068008050 TFTAISITIITIITISTITIIIIIIITIIIIIIIISSI 000 -;f

7 N/

V7. EEEEEEEEEE RIS SIS IS ) J0)

W
/8033333353333
<

|33

L]
NN

&

NN

X

N

L

X

N

————

NN

=

N

;i

NN

X

<&

7711717 %7
I/F ///‘I //

g

S

TN
D)
N NN NN MRARMARMRMARMAR M MARMR MR MR rQr&r@r@ rl rél IRG

72N
N NN NAADNARARARMAR MR MR M MR MR MR AR RN r€r@ rf ra ;\-‘: RG
0000088035353 30 o

/ 00000 TIITIIIIIIIIIIIIIIIIIIIIISIS 00O

0088880800888 535350335353835333533/3093888838883s3 v oo
=S S S S S S S S S I S S S S S S S S SSS S SSSSSSSSSSSSSSSSSeSs

/%

LOUIILLLIIILLLLL L],
Jo T T T

-~y il 9
00000 GISTSISIS_ Y=
§ - /’// N 7

o
0
) : A
?% % 9 5'i< %0 / e | 907
: C 0 %
5% :
i 1
X
DETAIL ¢, 4@ g,
© 4@ © ﬁ@
R »
0 0
D
0 0
% % WQ
Weight Stack % % p
Sticker —__| % % )
© ©
© ©
© ©
: :

SSSSTTS

page 22 of 43



STEP 11

e Slide Top Weight Stack Spacers [23] on e Attach Weight Stack Pulley Top Bumpers
top of guide rods with notches oriented to-  through center holes on Top Weight Stack
wards the rear of rack. Spacers using 1/2" x 4-1/2” Socket Head

e Position Guide Rods vertically. Slide in the SCrews, 1/2" Flat Washers, and 1/27 Thin

Weight stack Shroud Brackets above the Nylock Nuts.
Guide Rods. Attach components to Rear Top Note:

Crossmembers using 1”7 x 5” Hex Bolts, 1”7 ® Shroud Bracket [64] only included if
Flat Washers, Lock Washers, and Nuts. shroud kit was purchased.
11-A
,,
\" g
-H ;
e :
9 ;i <1
‘0% h@ /
0 S RS %
W0 J d MO J @
a& g || 9 "0@ g § @
yiE; TG o &
ok S 9l _J¢ o g
o ¢ b 9E3H) ¢ 9
h@ § %@ @ﬂ@:@ o OF §
) qy Q & @j@ % @ @
3 8 S ! :
) i AN P
ol ar 9 9
oyt g g
0 9 g J
DETAIL
Ex
D
® g
D
© T
% Q
D D
D AN
2 o
Q o)

7\
/ \
/ \
g ) |
\ //
\ /
\ /
) \ /
\ /
- \/
N\ N\

e

DD DDDDDRDDDDDYUYDDDD ST \/

YRRV TV RV RV RVORVARV LV RV RV &)

DD ¢ © ¢

page 23 of 43



STEP 12

e Bolt Lat Bar Hanger [15], Lat Pulldown

Pulley Bracket [14], and Top Center Cross-
member [10] to Spanning Crossmember

using 1” x 5” Hex Bolts [45], 1” Lock Wash-
ers [49], and 1” Hex Nuts [50] as shown in

12-A.

N

W
;é';
0
]
0
)
0
0
0

h,.r/.ﬁ

S S O O N O OO OO IS

12-A

SEHP L0000

> Y

A~/ GO, 0,0, G, G

page 24 of 43



DA

3
..Weow

0
OM -
Ql
Q,
WY
LA

oA % % U T DD %% %0 u 00000000000

E

= \\
i\\\\ T, ﬁgog

O\

i et -}
J—

//
3¢ Y

\
//

( \
h
D
\ q
N g N,

RH In
1” Lock

]

1”7 x 3/8” Pulley Bracket Spacers, 1”7 Lock

Washers, and 1”7 Hex Nuts.
e Ensure rear plates of Top Rear Angle

e Attach Top Rear Angle Crossmember -

e Attach Top Rear Angle Crossmember -
LH and Top Side Pulley Assembly - LH in
position shown using 1” x 5” Hex Bolts,
Crossmembers are placed inside of slot of
the Rear Upright as shown in DETAIL.

RH and Top Side Pulley Assembly -
position shown using 1”7 x 5” Hex Bolts

1”7 x 3/8” Pulley Bracket Spacers

Washers, and 1”7 Hex Nuts.

STEP 13

13-A
13-B

page 25 of 43



STEP 14

e Secure 4.5” Pulley [31]and 3/4" x 1” e Bolt Connector Plates [13] to Top Center
Cable Retainer [32] inside Rear 3X3 Up- Crossmember [10] and Rear 3X3 Upright
right using 3 /8” x 3-1/2” Button Head [2] using 5/8” x 4-1/2" Hex Bolts [51], 5/8”

Screws [60] and 3/8” Thin Nylock Nuts [61] Lock Washers [521, and 5/8” Hex Nuts [53].
through the indicated holes.

14-A

N
N QF ¢%
R

/\

N 040l

7 o<

; ) ®®
i Q D

Q' ©

Q A2 -
D) 2 g

g » ?i/ N g
N Jl° o e [
22 g ' Q AN / 8
Q 8 &0 2h A 8 4
19 V) 9 Q §
2 o ¢
0 9 )
o 9 ) 9 Q7

14-C

page 26 of 43



STEP 15 (SHROUD KIT ONLY)

Tools Required:
e 5/32" Allen Key

e |f Shroud Kit was not purchased, proceed
to STEP 16.

e Attach Weight Stack Nameplate Shrouds
[68] to Weight Stack Shroud Brackets [65]
using 1/4” x 5/8” Button Head Screws [76]

and fully tighten.

%

D O DD OO (¢

RO

Copppplrlll

15-A 4//\\
68 p >
g 0\ S g
g ANle o 9
7 s
] MIE4 Y g
9 N 9 9
8 %Q 9 8
8 %Q 9 8
9 ) 9 9
9 N 9 9
8 '*'QQ 8 3
8 hQ 8 3
8 %Q 9 3
8 %Q 9 3
9 N 9
\4‘.\ . 8 3
AT ” g ; d/rm\
. 1 9 g
@ -“f 8 3
: J 9 3
7 e SNk ;
S7Z
ﬂc@ | ; g | g
g Nz g e ;
7 N N ;
YR 9 g
0 o »Q 9 \} : g : \”,' . 9
ol Q7 %i N4 = g
WQ 8 \I a | o 8 ’ 3
rQ 8 \I : & K Q u 8 3
N \i RNCIRYIRA. < 9
o2 =l J
Q P .'/ 9 019
- Q g N
S P
09 9
ol ¢ )
o J )
0 g | o
LIS U]
%\ @ || ﬁ
(%) o %
% 9 ﬂ
0 HQJ
SY/ A
\ Qﬁj/
=
M\/\/
15-B

0,0,0,0,0,0,0,0]

000 0DDDOE

8

im

=

T

page 27 of 43



STEP 16

e Bolt Bottom Side Pulley Assembly - RH Note:

[28] and -LH [29] to the 24” Rear Low e Hardware is assembled through the
Crossmembers using 1”7 x 5” Hex Bolts [45], 4th and 6th holes on 24” Rear Low

1”7 x 3/8” Pulley Bracket Spacers [47], 1” Crossmembers [5] with the bolt heads
Flat Washers [48], 1” Lock Washers [49], oriented inside of rack as shown.

and 1”7 Hex Nuts [501] as shown.

16-A (WITH SHROUD KIT) ZIE 9
NG g g
g s Q 9 9
g w : 0 9 9
8 i «Q 8 8
g o) x Q 9 g
9 % s 20 9 _} 9
; VEZ 3Nk ) 7
3| Qﬁjf Z s g
%\ % @, Q’&wg v g

) ° | 91 © ¢
§ oy 3
o[> AN Pk 9
Q% a 95
9 0
o

16-A (NO SHROUD KIT)
L

VLD Y

©CVVODDDDDLRDDDDDDDDDDS

page 28 of 43



e Unwind cable to remove twists/kinks.

e Feed the Ball End of Trolley Cable [33]
around the pulley on Bottom Front Pulley
Assembly (arrows 2 & 3) and continue
towards the back of rack. Continue feeding
around the Bottom Rear Side Pulley shown

in 17-
Note:

STEP 17

cable is routed on the inside of Nameplate
Shroud assembled in STEP 15 as shown in

e |f Shroud Kit was purchased, ensure
Detail View.

@888@88@@@ D D

@D N ® M & mw & =

CNC N No No No No N N 8Y

A~

17-A

17-B

page 29 of 43



VA

(),

/zmumw”za-;

o N\\\h".i’//’aﬂr///
S T A /
= 7 KAV 7 i -
N NG
,Ov il ¥ )\
\VV7a" SI=r\\\\ y
IR '@

AP (/557
\Vhl) (Y2 7 g
e 5 e Ven

A7

é .

AN B 0.0.0.0.0.00.00.00.0.0.0.0.00 — .
»/‘//r'wa}r'\!ﬁﬂﬂﬂﬁﬂfﬂﬂﬂﬁﬂfﬂf# RNV Sl Sl Sl S Sl SA SIS N

AN D
% OO EEEE TS §

L /.
asiinl Y

page 30 of 43

L SN
NN 1\ '
/ \“\\ 1 l‘< | N
| |
. |
\ \ 5
L SIS S P R R R e R R R LR LLLRLL,R 2R 2 22 AN/ YA\ .\\. 7 \‘l
eee/t/A\0\°\orrcrrrrrerrrrrerrrdroerreooeeosd gag AN
> 3¢ \J
's?//4 3
1y I_\| ‘
1\ 8/ . =/ ) WA AN
AT weRVAY+ (& IR 47 A ST T e S
S e—— ’ . Pa—V.\ 4:9% Yo 5 /
\ /=== -?!\!m AV OO OCOEOCEOH g EEOEEOOEIOIEOOIOIEOOISIIII [
M7 T2y A9 7, o
RSN 7 | =21 (1 § o S
/- 4%
of Y \Q%
/) @
Caf v ,‘ﬁW‘N
@ /
5 ,03 pn,ﬁ\q
N <
7/ v )}%& o/
‘ /s W&y
/\ S R R R R e R R R e PP L LR L LLPLLLPLL L L2222 2 2 2 AN/IA \
\/ 000 PErrrorerrrrrrrEEERrRERRRREROPRERRRRPRORPREERRIRPO0 S P \

18-A
18-B

e Feed cable around the next angled pulley
at the back of the Top Rear Angle Cross-

member - RH and downward.

e Continue feeding around the first pulley
on Top Rear Angle Crossmember - RH
following the arrow indicator directions

towards the back of the rack.

STEP 18




A v v v Y S S SR SN SN S SR SR S S o

—

A
'\\ﬂl?‘/ﬂ\ === o — o
Si= /«A@A é,/‘ Vass o B e
"\\) i & //:\7 Jll Q %& \ ~48"~ , — 2
N\A\s \ %@\“ﬂ\\r&k/‘ N — s/ﬂ 2
\.\ \ = N \\)/ © / A/..,_..\;.,./',w_\
% vy 4\ \42/49
%
\
&

ensuring the arrow stickers correspond to

diagram 19-A.
shown in 19-B and down towards the RH

e Hold the Peanut Pulley [301 in the air,
e Feed the cable down and around the
upper pulley of Peanut Pulley and then
back up towards the Top Rear Angle
weight stack.

Crossmember - RH [11].
e Feed cable around the angled pulley

STEP 19

page 31 of 43



D\ @ _/g

\
@
4y

i Yo
A 6
2@.»&@ <y
W) o/

18

o — m—

y/ SRNESENL SANTSDNE Sl
/4
/

Mﬂ\ﬂw&wﬁ%%%%%%%%h

g/
<,
o [ (L
\'..I »
A - I .
7 v
] LN
IR 0
~ 40,..\\“
\ ’ =
e
¢
QY

{)
Y,

0 a
o o
AN AN
> \ N\ V2R A
= .2 Je3 I R R R R T e e iy R BIHEY
_— -t e | ¢/,,-.\ N
_CET »EL = 22 Poorroorvroanalerelvriele? (@ O ©
c. o9 - ~— © — O o )/J\
D58 §28 BcE _c£d pPococoroeroooooosd ) \@ -
Qoxo . Rum SnWUH o Q = @ Ya s\‘m“ufw’
W o O P A
o0 O O — " N e
= ~N a g E T 0 O O O D e,
ea._nmyl Oa.| C I rn_rur @ %, "N,
CXwmg® 9= % 00 O S 0
SE2Ewm el 5E gGEZ T
- du Q. l:ah D D no . &
c oL O kR ) dR = SD.n .\.s\\. 01@0@@
Weﬂu._l O ' Q= € "W COoO O G5 4 b\ N N - N
oS o n® x> S > OWN S Vo
OCSgaooo 2052 20c B cT LIPS > 5> 5565565555 55
mocm%wbmnfamt O - n . =)
@ =T P |Dn_.uW|n_AH.V O O L .WWg\.} S
N S 0SS 9Q © wvw o 5 0o o — N
A =S gTvPy 5<TQ =L 5 C o= = >
cC ¢ O > > O C > o v
Ll O + OO O O VLIS O - W
O w .. O —_— — e o + & O
= OCf0c8g 533955 8555 S
N e O C e 0l e 0 2 e 0c o &

page 32 of 43



STEP 21

Tools Required:
e 3/32” Allen Key & 5/8” Wrench

e Completely disassemble the loose Clevis
included with cable by unscrewing set
screws and Split Threaded Insert, and
remove blue tag on end of cable.

e Slide parts over the ball on cable as
shown on 21-B.

¢ Insert Grommet into non-threaded side of
Split Threaded Insert and screw Clevis End
on threaded side using 5/8” Wrench.

e Slide Plastic Stop forward and align outer
holes with threaded holes on Clevis End
and re-insert Set Screws. Fully tighten Set
Screws.

21-A

Assembled
Clevis

Plastic Stop

Grommet

: g Clevis End

Split Threaded

Insert
%@
Set Screw

21-B

21-C

21-D

21-E

page 33 of 43



STEP 22

Tools Required:

e 3/32" Allen Key, and 5/8” Wrench

e Follow STEPS 17—21 again to assemble the

remaining Trolley Cable (blue tag) on the

Left Hand side of rack.
e Bolt Ends of Cables will be installed on

STEP 25.

Z NOO.

> | ™ © W | w0 - \Z

< DAYV IO IIIOIIEIOIIIOIIIIIIIIOIIIOIIIOIPIOIIIIIIOIIOIIIIIIIIIII Y ¥V D \o\

~7 (

22-A

d
N— =
\Qi‘,. ‘\\.\ méw Ll .
W25 - 5.
D @ /M/\ O
= m
N
O/ 0\® )
V)
@ Y
@ V)
N “
6.2 -~ /4
COLLRLLRL 2222222 2\ AP\
226 Y ¥e Y Ne Y Ne Y 2o W NV Ne Y No W No W Ne W Ne W Ne Ve e W e S Ne SN W N VN s/ M VN VS \X
e v, Y

page 34 of 43



STEP 23

Note:

e Completely unwind and straighten out Lat
Pull Cable [34] to remove any twists/kinks
prior to installation.

e Next assemble the Lat Pull/Low Row
cable indicated by the yellow indicator on
Ball End of cable and corresponding yellow
arrows shown in STEPS 23-24.

e Feed the Ball End of Lat Pull Cable [34]
up and over the pulley in Lat Pulldown
Pulley Bracket [14] and then towards the
back of the rack.

e Feed around the pulley in the top of Rear
3X3 Upright [2] and then all the way down,
ensuring cable runs INSIDE THE UPRIGHT.

e | 1| Ensure cable sits in groove of pulley
and runs beneath the spacer as shown.

A "A@@@@@@@@@@@@@@%@% 7/
5\ Y

NS
1
oEset

ooty
CLLLLL LD DL LD L LD LDV L L L L LD m‘ 1’@ %p
8 A2\F

A

N
2 Y of

s AN

({ .®4 :
| == :\J

:\{
< @ @@@@@@@@@@@@@@@@@@@i&
\{

TR

=N
So QN
NS =
A\ =\p==
72 @ ” \)\
0 DL e A S S S I /2 A z >
Hlodd)sococovoovoocovooooeoooo® Ljeoooooooooo0o0 A
©

©

N
S
R

Y

\‘
\%%
7777777
\
-y

& ovooovoo oo D
DDV ODDDDDDDDD DD D T ———
SN

QA
B L

QLDVVLDVLDDLDVDV LDV VDRV VLDV DDV VLV DDV <D<1<® © © ¢

23-A

23-B

O O

A
o
@)%
O
0
0
O
g,

23-C A% Q N ;0 / /
-
e==nT1 nﬂw - _ @
_ ®
VY
Sy —
0 ¢ \
D e %
| 9/ @@Q ©
Q¥ ©
5 E ¥ Q : ©
§ o | ©
4 S :

page 35 of 43



\.\\/u

\\\\\

.P_—-ta\\i ..

V> S

y o —
17 77 )7,
i — 2

CRELLLLLLLLLRLRR

7

B\ g
0 DO

- @)
©
O c = O )
— -— .
O - nW Y— —_—
© Q = O C O
O O O
o0 ()] —
O *~ 0o — < S
© — © — = O
QL © S Q o o
O O >
= 03 Q £ c c = C
-+ — O Ll
S © QO 9 O 9
O O+ — = C c £ =
— O T <~ o + 0 O (©
~ — C = . . Q0T > am
O >© > > c O o ©
@) © <C
o — + QO & ® = = )
-~ 3> S5 20 225
..mp.ﬂ oo 22 m S5 8
o L Q O +—= ©— © o3 b
583 ©52Zey Lo
g S= €Y o Q= o 90
N o< 285 o 87 §S: o
o c = . 0 T + © O
o. D IFToS ol 932 o E
Bl 2 =00 Om©c O S5 O O = O
TO_/\JD\IRWFaaFWS i i
o Y— @) O oo O wn < <
) ¢ ¢ OO0 62 e L T o 1 ®© N AN

page 36 of 43



STEP 25

Tools Required: e Tighten ALL remaining loose hardware.
* Al e Starting with no weight selected on the
e Screw bolt ends of Trolley Cables [33] Weight Stack, check cables by pulling on
into stop block on back of Trolleys [7,8l. each clevis.

e | oosen the hex nut if needed to ensure e |f cables are too tight or loose, adjust
approximately 1/2” of threads are showing  accordingly by loosening or tightening the
between the bolt head and nut. lower 1/2”7 Jam Nuts on back side of the

e Fully tighten the bottom bolt head. Trolleys [7,8].

25-A

>

1)

é}ﬁ?v,‘;’ =“ L- = . ) S S = ) A
4 N —) |
VA / r"u;‘ S f“_ S - Y
'/ y 4 / 2>, N4 .:“\‘
< === ] \
N
o\l i
oo ® @@@@(‘9@@@@(‘9@@@@@@@@@@@@@@@@@@@@é\

S
2676 €9 €9 €9 €D €9 €D D D D <9 P D D 0 0 ® KINDLIANN e

&
QP oo ecTeTTS TS L8 R
’ 2147))N,

>
il —on
———

SRS

O/@ °®\§§
VAL VRN

)

OO OO IO IIIOIIXIOIIIIIXIIDIIIOOIID O O O /\
= )
()

(

B
4

\

9,
) OO O OPODDDDD DD DD D DD D DD D
. . - . &)
7@\ <o) Y >

25-B

" 25-C
%@©

ol

1]
7
—

2N D DD &
g@

page 37 of 43



C R T

.........
ﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁﬁ

=
=<0\

2

VAN

AN

TN

S QX 8 9

Monster Uprights at desired hole heights.
e Slide Plate Storage Spacers [38] all the
way down Plate Storage Pins with the set

Plate Storage Post shown in Detail view.
e Assemble Plate Storage Pins [37] on rear

e |[f modifying existing rack with add-on Kit,
e Place Key Washer over the Key Nut on the

skip to 26-B.
screws oriented on the bottom of Spacers

e 1-1/2” Wrench, 1/8” Allen Key
as shown in 26-C.

Tools Required:

STEP 26

e Fully tighten set screws using 1/8” Allen

Key.

DETAIL

P OO D
ORI EIE (Y

26-A

Set Screw

PO OCSE
L2 LL DL DR T DT

Q
O
N

.z °

AR /A 4

26-B

page 38 of 43



STEP 27

e Apply the Weight Stack Number Labels e Attach Single Handle Attachments [41] to
[35] on the front of the Weight Stack Plates, Swivel Trolleys using included Carabiners.

approximately 3.5” from the edge of plate. e Attach Lat Bar [39] to Lat Pull down

e Attach key ring on Selector Pin Lanyard clevis attachment point.
[21] to front hole on pulley plate of the

_ e Re-insert the Footplate into Low Row
Weight Stack Stem [19].

Footplate Assembly [16] and attach
Standard Grip Triangle [401] to clevis.

27-A 27-B

=
E@g

O
elEaE
o
o
o
o
Q
4Bl O
O
e
702,
2 15053;
804 | GOLE,
170K
iEBO%
TOOLE
N
~ EE] ( [WE)
0
0
EE \
A w

\ BB B

(ay

COOOOOOOOPCKL
B

DDDDDDDDDDE,
q

{ &4 %

DDDDDDDDDDDRDY, VAN

‘©
DD DLDDDDDDDD

LLLOD <L

OO0 O%

o XXX X"

page 39 of 43



R R L R R R R L LRI

h i - W - i O -y

28-B

28-C

STEP 28 (SHROUD ASSEMBLY)

e Align Rear Shroud - RH [63] and Rear

Shroud

LH [64] with corresponding holes

on Rear 3X3 Upright [2] and bolt Shrouds to
Upright using 5/8” x 4-1/4" Hex Bolts [73],
5/8" Lock Washers [74]1 and 5/8” Hex Nuts
Shrouds and bolt together using 1/4” x 5/8”
Button Head Screws [76].

[75].
e Align top and bottom 1/4” holes on

VRS S e @ =

page 40 of 43



\
\
\
\ -
@ | S
NS NS o,
R e P R P P e P e PP PP LR PLL LR PLLELLOILILIDD S22 A @)

DD OEPIIIIIIIIIIIIIIIIOIOOIIIEIIPIIIIIIIIIIIOEOEOSD .<\|®
<%

NN o e%m e\

=)

\

9ok . .mﬂu NE\2N [ \ A \ o
O® 009 , W WW W@x\.;@ G \\ 57 T/ @.rn,n &@ \‘@ \ '@ 7
(3] AU‘ ,«6 QQ,\ ,,,,,, ,‘ ,,,,, \\\ \Quw \\/ = / / @ / /
%/ ||| S N N R R L M NN /\( AR
ALK /o i ,, 9999999999999999999999999999999999999999999999999 A
N | oy VA KN & . °
6 9@ U . 2 / /\///%%/M@ /5 ” @ @
S\ ol == (¢ A</ I VN > e Ve Wl S e S e W e S e S e S 6 S e S ¥e S e & ¥o S No W Yo W Jo W o W Yo W Yo W Yo W Yo W o s W Ja W Ja W Ja W Ja W Ja W Ja W s W s W e e S e W e S e N X6 X SN\ SN @/
6\2\ 7 YJa2Y @ ©
S \ WU - <~ |\ ‘ ‘. S 7] L/ 7
6\/Y) ».,o“ — m\\\ @ \ YN ) &
Yy /aYY PR e R L2 BN TSNS O S80S SRS 00000008 SN 4T A /\ /\ © @
9999999999999999,..\,m\,/f\,wdw.lﬂ.w‘kf. 999999999999999999999 v @
\\Q 5 , 7 ) - N 7 @
% \ - 7% «Wmo -7 N \
\ \ - /
7
/ €

=/ i

.\

\ VDY OISO YV Y O \o

29-A

STEP 29 (SHROUD ASSEMBLY)

e Attach Weight Stack Rear Shroud - RH

5SS
' O S
O
3L / LT
O Y of e /|l \ \\./ \ \ h\jm ©
S \ \ T o
K ) Y N\
S=2<T L &Y (]
% p u = . - //Vrv.% Y e e e o S/ e fer e e for ey e e e fee e e W \4\‘\.“ \
— . &
Sw: G S . S e
S L3, N SN VA= > [R
355 S | Sl N
L mo O P PR LR OO 00000000 000999999 A RS
; " ; " ; : S ————————— = 7| B = A W eV E 7 \
comc? —_ OO TN G OO ETEEOETEOTOTD O b [
WD =) = o) . \.N,sq/, Nl i - >
O - o O ="
=3NS
e
C C < O
© O @) m
O c S50
LO==z5T

Washers [71]1 and 1”7 Hex Nuts [72] through
using 1” Flat Washers [70] and 1" x 4-3/4”

page 41 of 43




INCLUDED MONSTER STRIP

e *Hardware and tools not included for in-
stalling Monster Strips [62].

e (4X) 3/8" x2-1/2” Wood Lag Screws and
(4X) 3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64" Diameter drill bit recommended if
using 3/8” Lag Screws.

e |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked

Qty: 4x

3/8” Flat Washer

3/8"x2-1/2" Lag
Screw

location. 30-A
e Put thread-side of screw through washer <
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.
e | et strip hang and ensure it is square
using a level then mark locations of the 3
remaining holes. <
e Hold strip to the side as shown in 32-B @//% g
and drill pilot holes in the 3 marked yio >
. o J
locations. § 3 Wall Stud —
e Put thread side of screw through the @ %
washer then screw through bottom 3/8” I 4
hole in back of Strip into the wall loosely. o) g
e Screw in the remaining two Lag Screws el
and fully tighten all screws. = 8 :
e |f attempting to secure Strip to concrete 0 g
or other material, the buyer is responsible % %,
for using correct hardware. E N § g
e |tisthe buyer’s responsibility to install G g
strip in a location and with hardware @ q
capable of supporting the aggregate weight o g
of strip, all gear mounted or stored, and any 8 3
person using it. o g
e |f you are not confident in your '
mechanical skills, please seek the help of a
professional to perform the installation.
30-C
B
~
) J
ol
ol
ol
—T Q) J
QU g9
\@ 9 |0 9
% ) ey % J
{ 1
J J
§ 9 o119
ol o0
197 19/ 2
o7 T 97 0 9
0
W W 0 g
/% 0
//(@/ -
e

page 42 of 43



CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required:
e Multi Tool

e Tighten both Trolley Cable bolt heads up
towards the stop blocks on Swivel Trolleys.

e |f cable system is tight, no further
calibration is needed. If cables still have
slack, proceed to STEP 2.

STEP 2

Tools Required:
e Multi Tool, 7/32” Allen Key

¢ Remove the Rear Center Shrouds.

¢ Remove Cable Retainers and hardware
shown in 32-A on Rear Pulley Assembly and
move Pulley up by one hole.

e Re-adjust the height of the Trolley Cable
Bolts to calibrate the cable tightness.

e |fslack persists, continue moving
Retainers and Pulley up by one hole and
testing until cables are taught but not
pulling up the weight stacks.

Note:

e |finstalling pulley on the uppermost hole
of Rear Pulley Assembly, the lower Cable
Retainers are not needed.

32-A

32-B

page 43 of 43




ROGUE
[m] i T[]
..II. < J=d r
A LA TRE
O s
SCAN FOR

INSTRUCTIONS

PROGRAMMING

1S0606-10






